6

PARTS LIST
IN—Y Xk

BBW Serise

SEIKO SEWING MACHINE CO.LID.




IN—YDyH TR AIZEELT
1. MBRHTHRATIHSIE. [ ] BEBTRLTEBYETS,
2. ZOXIF2001ECADT—ARIHIOWTHERSIAFE-LDTT,
3. MEIEFELHLCEHATEINDIEENHYETS.

B X

pages
FHEE e 12
FEEEE e 3.4
EEYBME e, 5.6
Eiﬁ@{% ..................................... 5,6
SHE-FTRERBEHE(-8BL) e, 78
SHE-TREREME(28BL) e 9.10
ﬁi@{_’?ﬁ ..................................... 1 1,12
SEYBBE 13,14
Wij:(-fgg{% ..................................... 15'16
ﬁﬁiﬁ_%ﬁ@{%(_(ﬂ)) ..................................... 17,18
AN IBEGEBT) e 17.18
EREUBBE e 19,20
%ijﬁﬁ ..................................... 21,22
b?_gﬁ{%(_gBL) ..................................... 23’24
F—SEEE28BL) e, 2526
HAREFASUFBFH-8BL) e 27~30
AREZAIUTRAFR(-28BL) e 31~34
STER-FERBEE 00 e 35,36
OMEEBERR(-8BL) e 3738
WCHEERERR(=28BL) e 39,40
5EBE e, 4142
SEEHBEE 000 41,42
HYIYBBR-8BL) e 43,44
HEYBBR(=28BL) e 45,46
HEIAFBEA(-8BL) e 4748
H2EHFRER28BL) e 49 50
BRAAYFBEEREFL) e 51,52
FEIRAAVTFRIFE e 5152
TEERRE e 5354
BAF7OFaT—2B% e 53,54

= B &




a
-

G

{

Notes for using this parts book
1. Parts suplied as complete assemblies are circled by a botted line I:j
2. This book was prepared based on information available in June 2001.
3. Parts are subject changes in design without prior notice.

INDEX

Machine body

Upper shaft mechanism

Upper feed mechanism

Quick reverse mechanism

Needle bar and thread take—up mechanism(-8BL)
Needle bar and thread take—up mechanism(-28BL)
Presser foot mechanism

Feed mechanism

Presser foot lifter mechanism

Alternating presser foot lifter mechanism(-CD)
Quick reverse mechanism(-BT)
Upperfeedrnechamsn1

Feed shaft mechanism

Gauge parts(-8BL)

Gauge parts(—-28BL)

Rotary hook shaft timing mechanism(-8BL)
Rotary hook shaft timing mechanism(-28BL)
Vertical shaft and lower shaft mechanism
Lubrication(-8BL)

Lubrication(-28BL)

Bobbin winder mechanism

Tension release mechanism

Thread trimmer mechanism(-8BL)

Thread trimmer mechanism(-28BL)

Thread tension(-8BL)

Thread tension(—28BL)

Knee switch mechanism(-FL)

Manual switch mechanism

Air presser mechanism

Presser foot actuator mechanism(~FL)

Accessorise

.................................

.................................

.................................

---------------------------------

.................................

.................................

.................................

.................................



F K B8{% /Machine body




F &B8{%/Machine body

NO. | HIES L4 PARTS NAME
PARTS NO.
1 60384 FEZZE SUPPORT BAR
2 60227-01 iR TOP COVER
a3 60227-02 CDHE AN JLAZ L DIAL BUSHING, CD
— B150607 i =N RUBBER CAP, 32.8
5 60229 EqBH/A— COVER. :T/TAKE-UP LEVER
6 60204 EFEH N A—I BOLT, SOCKET M4X6
7 31207 EHEHANA—IE Ty o— WASHER, PLAIN M4
8 60228 R —kRuFD SHEET PACKING
9 30066 E4ak BOLT, SOCKET M5X12
11 (27174 R yFH—1k SET SCREW, SOCKET (CP) M6X8
12 131207 AAYFhNA—IE Dy o— BOLT, SOCKET M4X10
13 60002 mik FACE PLATE
14 |B159150 @IRT LR RUBBER CAP, 205
16 60004 EHRCH S OIL WICK, 130
17 |60003 [0 TAE ) PACKING,; F-PLATE
18  |27177 it BOLT, SOCKET M5X16
19  |B117936 fHiERIT LR RUBBER CAP, 9.4
20 |20218 AXEAT LS RUBBER CAP
21 20161 HE OIL WINDOW
29 |B142374 Ny N— Tyl a BUSH, DRY ; L=20
30 |B140063 IO IR— A by — PIN, DOWEL
32 |B153132 oL N—R by NN—F1—T NYLON TUBE, L=135
33 |B140063 INYOLIN—RTY 5 A bysi— PIN, DOWEL
34 |B104821 N N—ET L3 |RUBBER CAP, 10.5
35 |30046 F—REgiE SCREW, TRUSS M4X6
36 [31207 FT—ARELETY X — WASHER, PLAIN M4
37 |60238-01 ZLiR SLIDE PLATE, F
38 |70214-01 EURRTY Y SPRING -
39 (37229 ZLikE SET SCREW, SOCKET (CP) M4X5
o |90 [38023 AIRA My — STOPPER ‘
41 (8040 AR by —ik SCREW, SM357X8
49 |60358 _yR kiR UPPER COVER ASSY. BED
43 [60359 RyR EiR vy SHEET PACKING, BED
44 130075 ~eyh BRI BOLT, SOCKET, M4X8
45 |B105113 ~yRismie SCREW, SM12.70
46 |B105215 RyREdigvxy PACKING
47  |60357 BERIAT PIPE
48 160371 ZBRNREZ—JLAS TUBE, 120
49 60364 RyKififz OIL CAP, BED
50 |B140518 RyFlgy SHmie SCREW, SM7.94X10
51 |B081007 VL 22 3::: 1Ly O RING, P7
52 |60385 NILAT—K(48) BELT GUARD SET
53  |60385-01 NI —EQ) BELT GUARD. L
54 |60385-02 NILMH—R(©2) BELT GUARD ASSY, R
55 |37288 LA —KLE(©) SCREW, TRUSS M4X5
56 28138 X)L —R1E(A) BOLT, SOCKET M6X10
57 10599 NIV —F )Ty v— WASHER, PLAIN M6
58 }37288 NI —F )Ty v — SCREW, TRUSS M4X5
59  |16287 NI —R BT v — WASHER, PLAIN M5
60 39159 NJLMH—FIEB) SCREW, TRUSS M5X8
63 [B159150 RENAS—DLE RUBBER CAP
<-8BLCH> <For -8BLC>
22 8040 a—KAh—1t SCREW, SM3.57X8
23 (30025 a—KhANR—1t Ty r— WASHER, PLAIN L35
61 |35495 BRUEBIZAH HOLDER BAR
62 (101520 BBz EILFVR NUT, 3 SM5.95
<{-8BLA> <For -8BL>
- (25 |[B159928 EYFE L RUBBER CAP
& |26 |B159150 a—FRITLEE RUBBER CAP. 20.5
27 |B142743 FLLY DA —548 RUBBER CAP. 275
28 |B159928 EYME L) —RIE RUBBER CAP, 14
<AToaUBE> <Optsion> )
10 27172 T—5— kN SET SCREW, SOCKET (CP) M6X8
10 |27172 AREH IR SET SCREW. SOCKET (CP) M6X8

_2_..




L #BY4% /Upper shaft mechanism

N\

7
/L

&




(e

)

L+ #B9{% /Upper shaft mechanism

NO.| BBsmES |HE an % PARTS NAME
PARTS NO. |QTY

1 60007 1 | L% UPPER SHAFT

2 60015 1 |95 9F—2avhi CRANK MOTION CAM

3 11031 1 | LERFTYH @D BEARING, UPPER SHAFT

4 18607 1 (O350 0h L) SCREW, SM7.14X16

5 27172 1 (752 9hLIEB) SET SCREW, SOCKET (CP) M6X8

6 30066 2 |90EITUUFRL BELT. SOCKET M5X12

7 35999 1 |90EHSS vk SET SCREW, SOCKET (CP) M6X6

B 60011 1 8SH— BALANCER

9 28027 1 |35y 4—ik SET SCREW, SOCKET (CP) M8X12

10 {60009 1 | LEBRAS—(5) BR-COLLAR, M U-SHAFT

11 |27172 2 | EEBRAS—(dh)ik SET SCREW, SOCKET (CP) M6X8

12 |60010 1 | k<72 () BEARING

13 60223 1 | REBEHT— COLLAR, BOBBIN WINDER

14 |35999 2 |H&EBEHS—IE SET SCREW, SOCKET (CP) M6X6

15 (60224 1 | ES)LT—U38) UPPER BELT PULLEY ASSY

16  |60225 1 | EXJLRT—1—1E(A) SET SCREW, SOCKET (CP) M6X12

17 28043 1 | ERJLT—1)—1E(B) SET SCREW, SOCKET (CP) M6X10

18 |60008 1 | LEBRAS—(i£) BR-COLLAR, B :U-SHAFT

19 (60013 1 | L#BRAS—(t%)1L RETAINING RING, EXTERNAL C20

20 [27172 2 | LEBRAS—(#)IE SET SCREW, SOCKET (CP) M6X8

21 [60014 1 | EBRTYLH () BEARING

22 160226 1 (BT AL TIMING BELT

23 |60225 1 | F—1y—1k(A) SET SCREW, SOCKET (CP) M6X12

24 (28043 1 (F—U—it(B) SET SCREW, SOCKET (CP) M6X10

25 |60231-CA 1 |F—U—A@ER) PULLEY COMPLETE. A

26 (37031 1 |[F——f sl SCREW, FLAT M6X16

27 |37028 1 | 7—)—BLhLES WASHER




¥ YR4{% /Upper feed mechanism

<-8BLA/ 9
For"-8BL" >




FXYBH{%/Upper feed mechanism

’Q,

NO.| BimBES |HE L E PARTS NAME
PARTS NO. |QTY

1 60214C 1 | EZ2YEZOovFER) UPPER FEED CONNECTING ROD ASSY

2 60214 1 | ExyEgoyr UPPER FEED CONNECTING ROD

3 28076 1 | B3Rl BOLT. SOCKET M6X18

4 60215 1 | ERYERDFE CONNECTING LEVER. U~FEED

5 28076 1 | EEFEREOVRERL BOLT. SOCKET M6X18

6 60217 1 [ ExkUER(HH) UPPER FEED CONNECTION ASSY

7 60484 1 | EEYERE 1T PIPE. 4

8 17047 2 | ERYEHESEELL SHOULDER SCREW. SM7.14X8.5

9 17095 2 | EEYSERLIER RETAINING RING, E8

10 |60218 1 | EZEYBREZ—iL 17 TUBE, 250

11 |0148-F 1 |EgE=——L 14T DLk FELT. 3X18

12 |60219 1 | EZEYEREBRS OIL WICK, 170 .

13 |30750 1 | EXEYFER AR FASTENING BAND

14 |60079 1 [BEysaT L) RUBBER CAP
P ELBY4% /Quick reverse mechanism

NO.| MBRES |HE R PARTS NAME
PARTS NO. |QTY

1 60203 1 (oL —8h SHAFT, R-LEVER

2 17095 1 | EEYEHER LI RETAINING RING, E8

3 B025100 1 |y N—EE v v— WASHER, PLAIN S 10

4 B147504 1 [ATJE SPACER

5 30075 3 |(RTsiE BOLT. SOCKET M4X6

6 B07375 1 |\ NR—RTY Y SPRING

7 B07374 1 |73y oLsR— REVERSE STICHING LEVER

<-8BLE> <For -8BL>
8 BS07384 1 | AT RALN—a4 REVERSE STICHING LEVER PLATE
9 B100511 (VA VAT :: I A1 B SCREW, SM4.76




&5 - XFERI{%R(-8BL)/Needle bar and thread take—up mechanism(-8BL)




&+ - XFERBY{%(-8BL)/Needle bar and thread take—up mechanism(-8BL)

OO~ O U BN —

NO.| BRES |NE a5 PARTS NAME
PARTS NO. [QTY
60028C 1 [#HETEGER) NEEDLE BAR BRACKET ASSY. 2
60028-01 1 |#ELS NEEDLE BAR BRACKET
60028-02 1 |#HELT S8 NEEDLE BAR BRACKET SHAFT
60028-03 1 AR A RUBBER SHEET
60484 2 |#EXELBREY PIN
60044 1 |#HEBEEEEAL—IL GUIDE RAIL. N/B-CLAMP
37112 2 (#HEREREAL—ILIE SCREW, M3X6
60026 1 (& NEEDLE BAR
9 B151594 1 |&HERBT THREAD GUIDE, N-BAR
10 |B140553 1 |&tiE SET SCREW, SM3.18
11 |60041 1 [&HiFlazE NEEDLE BAR CLAMP
12 |37134 1 | #HERBHRL SCREW, M4X10
13 |60042 1 [#EREAE SLIDE BLOCK. N/B-CLAMP
14 160034 1 |88 =— /47 OIL TUBE, 110
15 160032 &L SRS OIL WICK, 700
16 [60031 1 |#HELEARD SPONGE
17 |30046 1 |#HELERRI DL SCREW., TRUSS M4X6
18 |60016 1 |KE(H) THREAD TAKE-UP LEVER COMPLETE
19 (37046 1 [ KFT7YT () BEARING, S : T-TAKE-UP
20 (37047 1 |EXERT7YLT(K) BEARING, L : T-TAKE-UP
21 |37051 2 IEZFEDYr— WASHER. THREAD TAKE-UP
22 |60019 1 |XEXR THREAD TAKE-UP SUPPORT
23 160021 1 | XEXAHRL SUPPORT SCREW, ; T/TAKE-UP
24 137585 1 [XFXARLFVH NUT, 3 M4
25 37053 2 |EEXAZ—KNWARTFYLHY NEEDLE BEARING
26 |60020 2 |XKFEXAIVY SUPPORT RING, ; T/TAKE-UP
27 {60022 1 |90CEIZY CRANK, 90
28 |60023 1 |&H&EIS () NEEDLE BAR CRANK ROD ASSY
29 160024 2 &I HRTYLY BEARING
30 |60017 1 [ XFEY PIN, : T/TAKE-UP
31 |e0116 1 |XFEViERL SET SCREW. SOCKET (CP) M5X8
32 (60018 1 |RBE A4 BUSHING. : T/TAKE-UP PIN
33 60116 1 (KPP A2 11k SET SCREW, SOCKET (CP) M5X8
34 60043 1 |$HE T S8AZ)ILED BUSHING
35 |60081 1 (8RB E8A%IL(E) BUSHING, F
36 (B116920 2 (#HELEEHT Y v— RING, THRUST
37 |60039 2 |#HETEEHT— COLLAR
38 27177 2 |#ETEeMAS—ELU BOLT. SOCKET M5X16
39 |90625 2 [#ELTEBAT LTy v— WASHER, SPRING 2-5
40 |NO122 1 [&DPx17 #22 NEEDLE. DPX17 (#22)
41  |60016C 1 |XFEtEvh THREAD TAKE-UP LEVER SET




$HiE - X RY{%(-28BL)/Needle bar and thread take—up mechanism(-28BL)

J

41

1< Qj‘@b@ ®

20_/_ O




&% - XTERBI{%R(-28BL)/Needle bar and thread take—up mechanism(-28BL)

PAR;;#;,TO . i&zﬁ ta PARTS NAME

1 60028C 5

! 000280 | g{i i;(fﬁ) NEEDLE BAR BRACKET ASSY., 2

; 6002801 DL NEEDLE BAR BRACKET

: 60026-02 A ey NEEDLE BAR BRACKET SHAFT

5 60484 2 |#ETE8EEY E::«BBER SHEET

6 60044 1 —

° 60044 ! ggggigt_ki GUIDE RAIL, N/B-CLAMP

! 7112 2 s SCREW, M3X6

10 |B140553 2 |&tik SET SOREW.

fo [Blac o - SET SCREW, SM3.18

A sl i NEEDLE BAR CLAMP

12 [a7tss B iediiagid SCREW, M4X10

13 |600e2 | |fEeeas SLIDE BLOCK, N/B-CLAMP

14 |oooss ! ﬁﬂ%iz-m*f OIL TUBE, 110

15 |o00sz ! m&fi%:"x 13\// OIL WICK, 700

17 |30046 1 | #HETERERUT1E gzggGE

17 |3004e P W, TRUSS M4X6

18 |oooio CEEE o THREAD TAKE-UP LEVER COMPLETE

19 [soac | ERATL I BEARING, S ; T-TAKE-UP

20 13704 e BEARING, L ; T-TAKE-UP

21 2 |ZRy WASHER, THREAD TAKE-UP

22 gffRs VEREE . THREAD TAKE-UP SUPPORT

2oz I ESiE S ESPPORT SCREW. ; T/TAKE-UP

25 137053 2 |EBXZ=Z—FILRT7YLY thies

~ R R ES iy NEEDLE BEARING

27 |60022 1 |90EHIZVH gléngoR'NG' FT/TAKESOP

28 |60023 1 Se '

26 60028 / ggggjg E\ ’@Upa’ NEEDLE BAR CRANK ROD ASSY

30 |60017 1 |[XEEY iy

31 {60116 1 |EREY bRl -y

31 |0t el SET SCREW, SOCKET (CP) M5X8

32 |e0ors R BUSHING, ; T/TAKE-UP PIN

33 Jeotis i ey, SET SCREW. SOCKET (CP) M5X8

35 60081 1 |$HETE8A%IL(E e

36 |B116920 2 |atiet asgos i R

30 |Biiss 2 ﬁ’r&igﬁmﬁ :j:‘\" RING, THRUST

38  |27177 2 |HELTEHEHIST—HELL BOLT S

39 90625 2 ﬁ#«ﬁi{a‘ﬁmﬁa—-%h Lovs y— HASHER PRI g

- e 2 |HEtamD ; iy WASHER, SPRING 2-5

40 |Not2z. 2 |BOp X 17 NEEDLE, DPX17 (#22)

s C R THREAD TAKE-UP LEVER SET
BOLT, SOCKET M3X10

_‘IO_




_‘]]_




18 Z BH{% /Presser foot mechanism

NO.| BMRES |HE] % PARTS NAME
PARTS NO. [QTY

1 60161 t [#X EIFEAZ)L(A) BUSH. A ;: P~FOOT LIFTER SHAFT

2 B148197 1 | EIF8A%Z)IL(B) BUSH,. R : SPREADER SHAFT

3 60162 1 [z EIFehA42IL(C) P-FOOT LIFTER SHAFT BUSH, C

4 B146539 1 [ _LiFEA4L(D) FEED SHAFT BUSH, L

5 60055 1 | EA9L BUSHING, : P-BAR

6 60116 1 A EA2)LIE SET SCREW. SOCKET (CP) M5X8

7 60069 1 |[BARHFT1VvIL PRESSER ADJUSTING DIAL

8 60070 1 |1Z 3R () PRESSER ADJUSTING PLATE ASSY

9 60077 1 1 BAESRIILE FELT. PRESSER ADJUSTING PLATE

10 60076 1 |BAAESYIIEY PIN

11 11426 1 [BAREgGYIIEU LG RETAINING RING, E7

12 (60156 1 (A ETFESE ) P-FOOT LIFTER CONNECTION ASSY

13 |60157 1 | LiFEsnS OIL WICK, 400

14 |60158 1 |BALEERNEY PIN

15 28043 1 |#A LiFEE 1k SET SCREW, SOCKET (CP) M6X10

16 {60053 1 S xE PRESSER BAR, OUTER

17 160074 1 || BERTY ST SHAFT. PRESSER BAR SPRING

18 |60073 1 | BAESTYUTZ(T) SPRING SUPPORT, D

19 [60075 1 (B ERTYLY PRESSER SPRING

20 60071 1 BB Ths5— COLLAR

21 |60072 1 |ABATYL T2 (L) SPRING SUPPORT, U

22 19060 2 |1HABATYT8EAT) T PIN. SPRING 3X8

23 {31094 U AR TYLHiiHk RETAINING RING, E5

24 60155 1 |Z kg PRESSER BAR, LIFTER SHAFT

25 |B146581 2 X LiTEHS— SET SCREW COLLAR

26 |B014760 2 A LiFaEhs>—ikhl SET SCREW, SOCKET SM5.95

27 160380 1 |BETFRE(L) KNEE LIFTER ARM, U

28 |28031 1 |5 EiFB(E)ERl BOLT, SOCKET M6X14

29 |60163 1 X EFER(E)ARTY Y SPRING

30 [60378 1 [BREFEEEG K-LIFTER CONNECTING BAR ASSY

31 6037801 1 |BRLEFEsE KNEE LIFTER CONNECTIONG BAR

32 |30203 2 |UvHB—IL LINK BALL

33 [11412 2 2 OR—ILFvk NUT

34 [28578 2 e LiTESEET Y A— WASHER, SPRING 206

35 60165 1 |BX EFHLB) PRESSER BAR LIFTER CAM, B

36 34323 1 (B LEFALTF)&ERL BOLT. SOCKET M5X18

37 |60164 1 [#A EFAHLN) PRESSER BAR LIFTER CAM, A

38 [60170 1 [BALITFHALABRL SHOULDER SCREW, SM5.95

39 |B025060 1 B EFHLAT Y +—1) WASHER, PLAIN L6

40 | 8047 1 A LETFHALAUERD Y r— WASHER, WAVE 8

41  |34025-8 1 [BALETFHLA) TS +—(2) WASHER, PLAIN L8

42 |60166 1 |8z LT PRESSER LIFTER BAR

43 111430 1 |HALITEERY LEVER GRIP

44 160379C 1 (B kiTERER) KNEE LIFTER SHAFT ASSY

45 60379 1 |BRLiTE KNEE LIFTER SHAFT

46 |BS16290 1 | EFEE NEEDLE ROLLER, 4X19.8

47 128208 1 |4 EiFsmt A RETAINING RING, E10

48 [60381 1 [BREITE(T) KNEE LIFTER ARM. D

49  |34323 1 e EITFB(TF)#H L BOLT. SOCKET MX18

50 30804 1 |eY EIFBE(R)F v NUT. 3 M6

51 |60159 1 [BA bTEE NEEDLE ROLLER, 5X29.8

52 {30804 2 |BARETAYILF VR NUT. 3 M6

_'] 2__




ZF UB8{%/Feed mechanism

\ p \.
Ly

O—o

_‘]3._




C

£ YPB81%/Feed mechanism

NO.| MaES [HE e PARTS NAME
PARTS NO. [QTY
1 60186 1 |ZBYBEA A1 VIIL(L) FEED ADJUSTING DIAL. U
2 BS38284 1 [XYUSE@SmRL ADJUSTING SCREW
3 10812 1 |F14vILiEHal SCREW, SM4.76X19
4 B142746 1 (AN Ty v— SUPPQOT PLATE
5 18420 1 jouvy O RING, 10
6 B145502 1 I )LEY POSITIONING PIN
7 B100328 1 (A1 LELRTY Y SPRING, COMPRESSION
<-8BLC(-28BLC)A> <For -BBLC(~-28BLC)>
8 60187 1 | EUEREA 1Y IL(F) FEED ADJUSTING DIAL. D
9 BS38284 1 [ZEYESER L ADJUSTING SCREW
10 (10812 1 |F4¥v)ik SCREW, SM4.76X19
11  |B142746 1 |FA4°ILT S v— SUPPOT PLATE
12 (18420 1 (oyr4y O RING, 11
13 |B145502 1 A4y POSITIONING PIN
14 (B100328 1 | FAvIE AT SPRING, COMPRESSION
15  |60192 1 |ZFYBEH YA —EE) CYLINDER ASSY
16 |60192-01 1 [ZEYBRSHI Y Y— CYLINDER
17  |60192-02 1 |gF JOINT
18  |60192-03 1 | HALo9— SILENCER
19 |60198 1 |PCRANMRYFT TUBE
20 31021 2 |RYBEmIYA—ib BOLT. SOCKET M6X16
21 (28578 2 (RYBEH YA - e— WASHER, SPRING 2-6
22 |28058 1 (RYBE YT —kiEhl BOLT, SOCKET M6X12
23 |30804 1 | REYBRESI T —Fyk NUT, 3 M6
24 |60191 1 |RYUBEHY T —iR SETTING PLATE, PC-CYLINDER
25 |18065 4 |EYBESI YA RIE BOLT, SOCKET M5X14
26 190625 4 |EYBRESHYUAIRIET Y e— WASHER, SPRING 2-5
27 160340C 1 Ny —ty bk BACK CYLINDER ASSY
28 |60397 1 [AEL—1E(L GUIDE RAIL ASSY, L
|20 603908 1 [AEL—ILER) GUIDE RAIL ASSY. R
130 27177 4 [AEL—ILIE BOLT, SOCKET M5X16
31 |90625 4 |IAEL—ILIEIYS r— WASHER, SPRING 2-5
32 160347 1 IS F—BEEY NEEDLE ROLLER, 7X22.4
34 60350 1 RO —RAEY CYLINDER GUIDE PIN, B
35 160230 1 | |BAYRATYL Y SPRING
36 60213 1 |7\ oA —8AE b SET SCREW. SOCKET (FT) M10X10
37 |60341 1 |\ Do) —F A LS — LRI OIL SEAL (FRONT)
38 [60212 1 NI o —F A )L — L) OIL SEAL (BACK)
39 160188 1 | XYk FEED ADJUSTMENT ARM
40 |60189 1 |=YEEREE PIN
41 1271172 1 |EYBEEE 1k SET SCREW. SOCKET (FT) M6X8
42 (60190 1 | EYRSEREATYY SPRING
43 |60194C 1 |RYBEHFEEEER) FEED ADJUSTING LEVER ASSY
44  |60194 1 I XUBEE3% FEED ADJUSTING LEVER
45 160195 1 [RYBEEELEE NEEDLE ROLLER, 6X25
46 |60115 1 | EVESEEE Y LINK PIN, 8
47 18028 2 |ZEYBEELEE SET SCREW, SOCKET (CP) M5X5
48 |37008 1 |EYEEEESFEdHht SCREW, M5X25
49 |60196 1 |EYHEEEE FEED ADJUSTING CONNECTION
50 |60348 IR PAVIZARIE £ £F -3 CONNECTING BLOCK, B-CYLINDER
51 [60351 1 (1o)X —=5F 1 BOLT, M6X20
52 160349 R VAN ZZARINZ: o =7 oIz ~1M PIN SCREW
53 60342 T (o —R Ty s SPRING

_.14_




iz _FITBE{%/Presser foot lifter mechanism

“—8BL" >

<-8BL  / For

_.15_



M Z _EITBH{E/Presser foot lifter mechanism

NO.| SBmBES |HE] an PARTS NAME
PARTS NO. |QTY

1 60120 T | E TR A%) L@ UD-ADJUSTING SHAFT BUSH, F

2 60081 1 | ETRFEHEAZILE) BUSHING. F

3 60126 1 |CDHEAYIL DIAL, CD
|, 60127 1 |CDHAYILhL DIAL CAM, CD

5 60128 1 ([COFA¥vILEY DIAL PIN, CD

6 1917 1 |ICDEAYILEL AT SPRING, A

7 1392 1 |CDHA¥)Lithal SET SCREW, (CP) SM4.37X6.3

8 60107 1 (L TEU@RERITE SUPPORT PIN

9 60116 1 | L TFERYBESZRHE L SET SCREW, SOCKET (CP) M5X8

10 |60098 1 (2T =FREEEGE) ADJUSTING BRACKET ASSY, UD

11 (60103 1 | L FEHRHS ADJUSTING BRACKET, UD

12 |60109 1 | L TFERAHSESHS— ADJUSTING BRACKET COLLAR, UD

13 [30066 1 | ETFTERHEHS—ithl BOLT, SOCKET M5X12

14 |90625 1 | L TFTRBSHEHS—1ET Y r— WASHER, SPRING 2-5

15 |28563 1 ESEAIE BOLT, SOCKET M5X8

16 |90625 1 | L TFERAHESHAI—1LETy v— WASHER, SPRING 2-5

17 |60114 2 |BEfia)2B)4 LINK ASSY, B

18 |60115 2 (REsYLoBX Y LINK PIN, B

19 27170 2 |BEsYY B SET SCREW, SOCKET (CP) M5X6

20 60099 1 |2 ETFTHA INNER PRESSER CAM, UD

21 |27172 2 B ETHLI SET SCREW, SOCKET (CP) M6X8

22 160101 1 (X ETFOYR INNER PRESSER ROD, UD

23 |60100 1 [pX ETFOYRR7PYLYT NEEDLE BEARING

24 160113 1 |FREsYVI(A) LINK, A :

25 |[60102 1 | EFOYREY ROD PIN, US

26 |60083 1 |fEsaf=5% CONNECTING LEVER

27 34323 1 |#BEf=aEFEHhl BOLT, SOCKET M5X18

28 |60084 1 |fEE=5FEEY PIN

23 27170 2 | LTFTERHSIE SET SCREW. SOCKET (CP) M5X6

~ |30 [60106 2 (LTRSS COLLAR, UD ADJUST-SHAFT

; 31 |18028 2 | ETERRfESESHS—I1E SET SCREW, SOCKET (CP) M5X5

32 |60129 1 |COE&E5F3ER) CONNECTING LEVER ASSY. CD

33 |60129-01 1 |CDE&EEH%E CONNECTING LEVER, CD

34 |60129-02 1 |COEE5FEEY PIN, CD

35 |28076 1 |COREFEDEHHRL BOLT, SOCKET M6X18

36 60122 1 B LT ADJUSTING SHAFT. UD

37 60117 1 | Rby—iE2 R SUPPORT PLATE. STOPPER

38 |31092 2 |AbyNR—ERZE BOLT, SOCKET M4X12

39 |31208 2 [2HHiRETY v— WASHER. SPRING 2-4

40 [17059 1 [RFVTZ L SUPPORT SCREW

41 60077 1 | £ TERUBIE DLk FELT, PRESSER ADJUSTING PLATE

42 (60130 1 |CDSPHHTE 4l SPRING HOOK

43 60152 1 |CDSPEIE Ry NUT, 3 M8

<-8BLCH> <{For -8BLC™>
44 60125 1 |CDARY)v 5B SPRING, B
<-8BLE> <For"-8BL"™>
45 160502 1 |[CDRTYLHC SPRING. C
46 |18349 2 ([CDLY A —1EREE

BOLT.SOCKET M3X6




= H _EHEIFEBI{FR(-CD)/Alternating presser foot lifter mechanism(—CD)

e —

2 iy o ale Bk o1 e ity B L3RS

\ \’WLLLrLb - 8 : \




X H k5 EBH{R(-CD)/Alternating presser foot lifter mechanism(-CD)

NO.| BiamEBES |HE AES) PARTS NAME
PARTS NO. |QTY

1 38136 1 |RFoiavA-5-4F SET SCREW. SOCKET (CP) M4X4

2 60124 1 |RFo 230 A-8-(9-719%) POTENTIOMETER ASSY

3 60132 1 (RF2i3y A-2-B{tik SETTING PLATE, POT-METER

4 60204 1 |RFoay A-2-Mitik ik BOLT, SOCKET M4X6

5 31207 1 [RFoiay A-2-B iRt Ty - WASHER. PLAIN M 4

6 60123 1 [CDIY 25 -(5R) CYLINDER ASSY

7 60123-01 1 |CD)U&- CYLINDER

8 60123-02 1 |$F JOINT

9 60123-03 1 | HALoHy- SILENCER

10 [60123-04 2 |[coIY) o F-1k BOLT, SOCKET M3X45

11 {60121 1 |ICDV)F-BAnAR2Fa-J AIR TUBE, 1000

12 [60131 1 |—uF+yoiL KNUCKLE
049973y 7B84%(-BT)/Quick reverse mechanism(—BT)

NO.| BB&ES |[BE e PARTS NAME
PARTS NO. [QTY - :

1 60207 1 |BTE&(R) - CYLINDER CONNECTION ASSY

2 B100511 1 |\ oLR-BLi L . | SCREW, SM4.76

3 B149094 1 [BTE&EHS- - |STUD, ;S-LEVER

4 BS01304 1 IBTEE&FESHHL "|SCREW, SM6.35-28X18

5 B149095 1 |BTEEES WASHER, PLAIN 6

6 60205 1 (BT -(38) CYLINDER ASSY

7 60205-01 1 BT Y4 - CYLINDER

8 60192-02 1 |gF JOINT

9 60123-03 1 (V1L 4- SILENCER

10 60202 1 |IBTE/NNfOYFa-T AIR TUBE. 840

11 60206 1 [BTLYLA-HEuitik SETTING PLATE. CYLINDER

12 |35034 2 (BT Y A-1E BOLT. SOCKET M6X20

13 |28578 2 BT H-1ETy - WASHER, SPRING 2-6

14 |60209 1 |2yl KNUCKLE

15 |30804 1 |1 ZhFuoinFubk NUT, 3 M6

16 |18065 3 IBTUY A -EfHiRiE BOLT, SOCKET M5X14

17 |90625 3 |IBTUY A -ZiR1E DYy - WASHER. SPRING 2-5

18 |30715 1 | ZFuoney COUPLING PIN

19 4839 2 |\ ZiFuonE s ikt RETAINING RING, E4

_18_




FXUYBY{% /Upper feed mechanism




(

£ YB3{%/Upper feed mechanism

PARTS NAME

NO.| BRES [HE| mf
PARTS NO. | QTY
1 60081 1 |#EEASIL(BD BUSHING, F
2 60082 1 | HEEASL(52) BUSHING. B
3 60106 2 |HEhS— COLLAR, UD ADJUST-SHAFT
4 18028 2 |¥EEsAS—IE SET SCREW, SOCKET (CP) M5X5
5 60078 1 [#EsARy s SPONGE
6 60080C 1 EsmEHhl SHAFT ASSY
7 60080 1 |3 #A SHAFT
8 31092 1 [fB&EFhl BOLT, SOCKET M4X12
9 B104450 1 |[#ETLie RUBBER CAP, 8
10 |60057 1 |4 CONNECTING PIN
11 |60528 1 |i&EHaS OIL WICK, 235
12 |60068 1 |Fa—THAK(A) TUBE GUIDE
13 |60064 1 |Fa—~TJHAKLLE BOLT, SOCKET M3X5
14 |60066 1 |K LEATHER
15 |18349 1 |&aiE BOLT, SOCKET M3X6
16 |60483 1 |ERZOv v— WASHER, SQUARE 10X12X1
17 |60065 1 |=-XE& CONNECTION -
18  |60059 1 [BEYibEm STOPPER CLAW
19 160060 1 |[#RzEER PRESSER CONNECTION PLATE
20 |60056 1 | EER PRESSER BAR CONNECTION
21 60059 1 [E2iEm STOPPER CLAW
22 |60064 1 |EviEmit BOLT. SOCKET M3X5
23 |60056 1 |RARERS PRESSER BAR CONNECTION
24 |60059 2 |E2 M STOPPER CLAW
25 |60064 1 |[Evibmik BOLT, SOCKET M3X5
26 |60057 3 |BAEEgEEY CONNECTING PIN
27 |60058 3 |FAEEED YN OIL WICK, 50
28 |60094 1 |EB8daE=——i (T SHAFT, SLIDE BLOCK
29 |BS51277 2 |#E#TzILk OIL TUBE, 75
30 |[BS51803 1 | 8ETIxILE FELT
31 (60079 1 |t8ET LR (B FELT
32 |60086 1 [1R#E Hma RUBBER CAP
33 |60096 1 (Rbd ik A 3 S OIL WICK, 80
34 |60063 1 |IEhibATE INNER PRESSER BAR
35 (60050 1 |hiExiE SLIDE BLOCK
36 60062 1 |IhiEAE RETAINING RING, EXTERNAL 4
37 |8145-03 2 |[EhitAFEHIEO®K OlL WICK, 20
38 60061 1 [N kiR STEADY PLATE
39 37136 2 lIRhitikik SCREW, M5X10

S Y AT




%")ﬂ]@ﬁ/l:eed shaft mechanism

-




= YihB8{% /Feed shaft mechanism

NO.| BSBES [HE| 842 PARTS NAME
PARTS NO. |QTY

1 60081 1 | ZEYEA%IL(ED BUSHING, F

2 60081 1 | F#EA2 LD BUSHING. F

3 60322 1 &Y EHARJL( ) FEED SHAFT BUSHING

4 60320 1 | ETFeaASIL(18) UD-SHAFT BUSHING, B

5 60321 1 |[ZFYBAZIL(E) FEED SHAFT BUSHING. B

6 60324 1 EYEA AL —ILED OJL SEAL

7 60324 1 | ET#EA AL —)L OIL SEAL

8 60331 1 EYSEF AL —IL(E) OIL SEAL

9 60313 1 | EYsh FEED SHAFT

10 |BS12718 1 |EYETTILE CHEMICAL FELT

11 |B116920 1 |EYEIvv— RING, THRUST

12 |60310C 1 YT EER) FEED BRACKET SET

13 |60316 1 | 2Yk FEED ARM

14 135034 2 | ZyEighl BOLT. SOCKET M6X20

15 160310 1 | ZBYEEEVAT) FEED BRACKET ASSY

16 (31094 2 |BEYLEEE DG RETAINING RING, E5

17 |60308 2 |RYLETELZEIY v— WASHER. PLAIN

18 118028 1 |BYmE it SET SCREW, SOCKET (CP) M5X5
19 |60311 1 XYL PIN

20 (31094 1 | ZYBEY IhoHis RETAINING RING, E5

21 |60308 2 |RYLTFEEETY A— WASHER, PLAIN

22 160373 1 BRYBREY Eo—pn17 TUBE, 200

23 |60312 1 |Z2YUREY s OIL WICK, 300

24 |0148-F 1 1RYBE=—— )L (1T 2z)L b FELT, 3X18

25 |15087 1 |[E——na78% TUBE SUPPORT, A

26 |60204 1 |[E=—nnaJ x 1k BOLT, SOCKET M4X6

27 |60317 1 |ZRYLETFERZEE) FEED CONNECTING ARM ASSY., UD
28 16031701 1 |RYLETFERFE FEED CONNECTING ARM, UD

29 |60310-02 1 |RYLETREEEEY PIN

30 31094 2 [RAYLETFREZEEVIESDE RETAINING RING, E5
{31 |60308 2 |BYLETFERETY — WASHER, PLAIN

32 28068 1 |ELTFTEAFEERL BOLT, SOCKET M5X20

33 |60333 1 |ZYTaPyas OIL WICK, L=110

34 60318 1 {ZFY EFULH(H) FEED LINK ASSY, UD

35 160079 1 |REYET LR RUBBER CAP

36 |60339C 1 | FTRYSEEO0OVRE) LOWER FEED CONNECTING ROD SET
37 |60343 1 /Sy —dist BACK CYLINDER CONNECTION
38 60339 1 | FRYSEEDYRFH) CONNECTING ROD ASSY. L-FEED
39 60315 1 |3kt sdf FEED SHAFT ARM

40 |28058 1 Yl BOLT. SOCKET M6X12

41 60338 1 | FTRUZELEEY PiN

42  |31094 2 | TFEYFEE DR RETAINING RING, E5

43 160308 2 | FTRYEEE YDy y— WASHER, PLAIN

44 |60337 1 | FEYHL LOWER FEED CAM

45 27172 2 | F&EYhiLit SET SCREW, SOCKET (CP) M6X8
46 |60314 1 By RETAINING RING, E12

47 160106 1 |ZVEHS— |COLLAR, UD ADJUST-SHAFT

48  |18028 1 |EYEHS—IE SET SCREW, SOCKET (CP) M5X5
49  |60319 1 [T SHAFT, UD

50 IBS12718 1 I\ ETFEozLk CHEMICAL FELT

51 |[60106 2 | L TEHS— COLLAR, UD ADJUST-SHAFT

52 |18028 2 | L TF#HhS5—ik SET SCREW, SOCKET (CP) M5X5
53  |B104450 1 | ETFET Lte RUBBER CAP

54  60336C 1 1ZEY EFFOURER) FEED ROD ASSY, UD

55 60335 1 [ FTEYLETHL FEED CAM. UD

56 135999 2 |ZEYETFTAHLIE SET SCREW. SOCKET (CP) M6X6
57 |60336 1 [ZEYEFOUR FEED ROD. UD

58 160315 1 | TFahm FEED SHAFT ARM

59 28058 1 | LT EbiiEal BOLT. SOCKET M6X12

60 60338 2 |FEYLEFOuKFEY PIN

61 (31094 4 | L TFTRYRE Y it Ak RETAINING RING, E5

62 |60308 4 | L FOuRDw w— WASHER, PLAIN

_22_




7 —B8{%(-8BL)/Gauge parts(-8BL)

" FT s8R/ OPTION PARTS *




47— BH{% /Gauge parts

NO.| BaE&S |HE an % PARTS NAME
PARTS NO. (QTY '
1 60049 1 |higx INNER PRESSER FOOT
2 60048 1 |(piBzat BOLT. SOCKET. M4X5
3 60051 1 |4 8A () WALKING FOOT ASSY
4 271174 1 |5 AL BOLT. SOCKET, M4X10
5 60234 1 |$HR NEEDLE PLATE
6 60235 2 |&tHiRak SCREW, FLAT M4X8
7 60236C 1 |[ARRGER) SLIDE PLATE ASSY. R
8 BS07320 1 |ARZE BOBBIN WINDOW
9 60236 1 [ARR SLIDE PLATE (R)
10 |60237 1 |BiRL SLIDE PLATE (L)
11 |60423 1 |FYE&ER 7Y FEED DOG
12 |60540 2 |ZEYshiE SCREW, PAN M4X10
T A B “OPTION PARTS”
13 160400 1| hRA(FRA-B) INNER PRESSER FOOT, A
14 |60410 1 (AR HAEEBA-B) WALKING FOOT ASSY. A
15  |60401 1 |PEI(EER-&) INNER PRESSER FOOT, B
16 (60411 1 A RAEERZ-E) WALKING FOOT ASSY. B
17 |60404 1 |PHZAR INNER PRESSER FOOT. AR
18  |60415 1 [ ZGEEART WALKING FOOT ASSY, AR1
19  |60471 1 |#iRAR NEEDLE PLATE, AR
20 |60422 1 | ZEYSBAR FEED DOG, AR
21 |60416 1 [SHBEXEAR2 WALKING FOOT ASSY, AR2
22 |60402 1 |pRARRR) INNER PRESSER FOOT
23 160470 1 |#HIECKRB) NEEDLE PLATE
24 |60421 1 [BYECKRE) FEED DOG
25 60309 1 |EYSEEEEHD) FEED DOG (PLANE)

_24_




4 — U BA{R(-28BL)/Gauge parts(-28BL)

< fHE3ImmA
/ For Needle gauge : 3mm >

< HHE4mmA
{ For Needie gauge : 4mm >

< $HR6MmMHAB
/ For Needle gauge : 6rmm >

19 (3
@—20

< HHEBmmA
/ For Needle gauge : 8mm >

< {1 2mmA
/ For Needle gauge : 12mm >

!




47— B3{%(-28BL)/Feed shaft mechanism(-28BL)

NO.| SRS |HE B PARTS NAME
PARTS NO. |QTY
T EST “Gauge parts”
<EHIB3Imm D> <{For Needle gauge:3mm>
1 60690C 1 |F—4yks GAGE SET 3
2 60670 1 |pipx3 INNER PRESSER FOOT. 3
3 60680 1 (X GEE) 3.4 WALKING FOOT ASSY. 3
4 60640 1 |&H4k3 NEEDLE PLATE, 3
5 60650 1 (2EYaE3 FEED DOG. 3
6 60660 1 |#Hfaz=ER)3 NEEDLE CLAMP ASSY, 3
7 60624 1 |#t%=K6 THREAD GUIDE. 6
8 B140553 2 |#tik SET SCREW, SM3.18
<EHB4mmAD <{For Needle gauge:4mm>
9 60691C 1 | =44 GAGE SET 4 -
10 |60671 1 [hiEx4 INNER PRESSER FOOT. 4
11 |60680 1[4 RzE8E) 3.4 WALKING FOOT ASSY. 3
12 |60641 1 |8t NEEDLE PLATE. 4
13 |60651 1 |%EYE4s FEED DOG. 4
14 |60661 1 |&Ha=E)4 NEEDLE CLAMP ASSY, 4
15 |60624 1 |g+%2Z=N6 THREAD GUIDE. 6
16 |B140553 27 | &tk SET SCREW, SM3.18
<EHE6mmED> <For Needle gauge:6mm>
17 |60692C 1 |5 —Swyhke GAGE SET 6
18 |60672 1 (hiFx6 INNER PRESSER FOOT, 6
19 |60681 1 |48 86 WALKING FOOT ASSY. 6
20 |60642 1 |&tik6 NEEDLE PLATE, 6
21 |60652 1 |EYEE6 FEED DOG, 6
22 160662 1 |&HaZEae NEEDLE CLAMP ASSY, 6
23  |60624 1 |&#HRERS THREAD GUIDE. 6
24 |B140553 2 |&Hik SET SCREW, SM3.18
: _ <ENE8mmA> <For Needle gauge :8mm>
25 |60693C 1 |F—T4vks GAGE SET 8
26 |60673 1 |(p#pXx8 INNER PRESSER FOOT. 8
27 |60682 1 |4#48x @3R8 WALKING FOOT ASSY. 8
28 60643 1 |&tiEs NEEDLE PLATE, 8
29 60653 1 |3EYEs FEED DOG, 8
30 |60663 1 |#HaEEa)s NEEDLE CLAMP ASSY. 8
31 (60624 1 |8tREHN6 THREAD GUIDE. 6
32 |B140553 2 |&tik SET SCREW, SM3.18
<&HZ10mmED> <For Needle gauge : 10mm>
33  |60694C 1 [F—JHyko GAGE SET 10
34 (60674 1 |$igx10 INNER PRESSER FQOT. 10
35 |60683 1 [#HRZER)10 WALKING FOOT ASSY. 10
36 |60644 1 |&Kk10 NEEDLE PLATE, 10 -
37 |60654 1 [ZEYgE10 FEED DOG. 10
38 |60664 1 |&H¥aZ=@Ea)o NEEDLE CLAMP ASSY. 10
39 |60625 1 |#H%=Hi2 THREAD GUIDE, 12
40 |B140553 2 |&tik SET SCREW, SM3.18
<EHE12mm B> <For Needle gauge :12mm>
41  |60695C 1 | —SHuk2 GAGE SET 12
42 |60675 1 [hiRz 12 INNER PRESSER FOOT. 12
43 160684 1 |5 A E)12 WALKING FOOT ASSY, 12
44  |60645 1 (&tik12 NEEDLE PLATE. 12
45  |60655 1 |3EYEi2 FEED DOG. 12
46 |60665 1 |&HaxEE)12 NEEDLE CLAMP ASSY, 12
47 |60625 1 |#t%ER12 THREAD GUIDE, 12
48 |B140553 2 |&Hit SET SCREW. SM3.18
49 [60048 1 [z Ik BOLT, SOCKET, M4X5
50 27174 1T A XLE BOLT. SOCKET, M4X10
5t  |60235 2 |#HRiIE SCREW. FLAT Md4X8
52  |60236C 1 |BERRER) SLIDE PLATE ASSY. R
53 |BS07320 1 |ARE BOBBIN WINDOW
54 160236 1 [#iER SLIDE PLATE (R)
55 |60237C 1 [ARLE) SLIDE PLATE ASSY. L
56  |BS07320 1 | BRE BOBBIN WINDOW
57 60237 1 [®iRL SLIDE PLATE (L)
58 [60540 2 [y SCREW, PAN M4X19
59 |B062630 1T | #HREEARILE SCREW, PAN SM2.38-56X4

_26_




Hh¥ = -
A A =7 BE{F( 8BL)/Rotary hook shaft timing mechanism(-8BL)

* #RAE\R/ For Supply parts *

_27_




WA 247 B{%(—8BL)/Rotary hook shaft timing mechanism(-8BL)

NO.| MB&ES [HE a4 PARTS NAME
PARTS NO. [QTY

1 60242 1 [h=xs HORIZONTAL HOOK BASE. R

2 60295 1 |BEEYARENAZ)L( L) BUSHING. U

3 60533 1 |h<wts /47 DRAIN PIPE

4 60484 1 | F—TF—xE/1 47 PIPE. 4

5 60267 1 | F8#R7TY 5 () BALL BEARING

6 60243 1 | FoDA L —L OIL SEAL

7 60259 1 |HEhLEHER RETAINING RING, INTERNAL C26

8 60262 2 |ATERTFYLYT BALL BEARING

9 60263 1 | F—TF+—8~7Pyo 5 (L) BEARING

10 (60277 1 (A —T+—2 8> PIN

11 |60272 1 |F—TFFr—2E8E=—nq47 TUBE. 35

12 (60285 1 |FA—TF+—x&5m% OIL WICK

13 (60253 1 |[h~Ed SHAFT, : H/HOOK

14 (60290 1 |A—TF—8Fr—0n) GEAR, S : OP-SHAFT

15 18028 2 | F—TF—8¥Fv—(hiE SET SCREW. SOCKET (CP) M5X5

16  |60256 1 |H=sEsFve—oh) GEAR, S :

17 |18028 2 | heEFr—uniE SET SCREW, SOCKET (CP) M5X5

18 60262 1 [(A—TH+—8R7FYLT(F) BALL BEARING

19 60258 1 |h<EmzT OIL PAN. : H/HOOK SHAFT

20 |37509 2 |h7eEmZTiE SCREW, M5X6

21 |60269 1 | Ty —R) LOWER SHAFT GEAR ASSY

22 60270 1 | T8Iy y— WASHER

23 |60267 1 |87 5@ BALL BEARING

24 |60264 1 | FER7PYTRiLS— LOWER SHAFT HOLDER, BR

25 160266 1 | F&8R7PYTRF—0OY Y O RING

26 60243 1 | T#R7PYTRWE—F (L —IL  [OIL SEAL

27 137229 3 | FT@aR7YLSTHLEBL SET SCREW, SOCKET (CP) M4X5

28 |37210 3 |TE@MRFPYHT AT —iE SCREW, FLAT M4X6

29 |60271 1 | h=LxEHT— COLLAR, H-HOOK

30 |28076 1 |[HREEHS—Hl BOLT, SOCKET M6X18

31 60281 1 |A—T+—ta : OPENER SHAFT

32 60282 1 |A—T—&hmns OIL WICK, 80

33 |B142274 1 |[BH@FITLIE RUBBER CAP, 4.2

34 |60288 1 |A—TFr—BSmERL—iL ADJUSTING GUIDE RAIL, OP

35 60278 1 |(A—T+—fEmE ADJUSTING PIN, OPNER

36 60291 1 |A—Tr—s¥v—156E) GEAR BASE ASSY, OP

37 [18420 1 | A—Tr—s¥r—tE0Yy O RING, 10

38 |27170 2 |A—Tr—Em¥r—1aik SET SCREW, SOCKET (CP) M5X6

39 |60251 2 | F—T—BEEHEHhl SET SCREW, SOCKET (CP) M3X6

40 (60260 1 |hESiE LUBRICATION SHAFT

41 60246 1 |\AvtasBao OIL TANK, H-HOOK BASE

42  |60357 1 |A~EBERBEDR(4T PIPE

43 [18349 1 |HikERL BOLT, SOCKET M3ax6

44 (60261 1 | AESEAZIL BUSHING, ;LUBRI. SHAFT

45 [60255 1 | AYEEBE AL —IL OIL SEAL

46 160244 1 [ARETE—F Sy SHEET PACKING

48 |60279C 1 |F—TF+—m{F5E) SETTING BRACKET ASSY. OPENER

49 160279 1 | F—TF+—mFs SETTING BRACKET. OPENER

50 |60286 1 (A—T+—P OPENING ARM

51 |60287 1 |F—F+—Fr > PIN

52 60276 1 |REVy—2F—FF— OPENER, BC

53 4839 1 |[F—TFr—tEE iksig RETAINING RING, E4

54 37269 2 |FA—T+r—mF&it SCREW. M3X6

55 |60241-01 1 | HRRR—H—(0.23) SPACGER, 0.3 «-rrerereurmmmmnsenessarniaenes t=03

55 |60241-02 1 |HARAR—HY—(0.4) SPACER, 0.4 ---v--vvreurerumarrinaiiniaannes t=04

55 60241-03 1 [ATAXR—5—(05) SPACER, 0.5 vrrrrrererceennmensrnriinenuenennns t=05

55  (60241-04 1 [(ATZRR—3—(0.2) [SPACER, 0.2 ++-revvememenerneireaciennneens t=02

56 60482 1 |h = ROTARY HOOK ASSY, W/BOX : B891

57 |60240 1 |[REY BOBBIN, 1.6

58 (38124 2 |hAviait BOLT. SOCKET. M6X25

59 60252 1 |hetetEins— ECCENTRIC COLLAR

60 |60245 1 |hvtEsik7viy— WASHER

61 60273 1 | F—T+—REr s OIL WICK, 50

_28_




~/7 B9{%(-8BL)/Rotary hook shaft timing mechanism(—8BL)

—
=~
—_—

HEI A

" wxmBa/ For Supply parts "

_29_



H<EA A3 B3{%(-8BL)/Rotary hook shaft timing mechanism(~8BL)

NO. | B&RES |¥E e PARTS NAME
PARTS NO. |QTY
<R <For Supply Parts>
63 |60482-12 3 [REBAFOHRL SCREW
64 |60482-13 1 I HBEHIRBEHL SCREW, SOCKET M3X6
35 |60482-14 1 |fFiEt TENSION SPRING
66 |[60482-15 1 [@BF ki@l ADJUSTMENT SCREW, FLAT
67 |60482-16 1 |BF(E4aibHial SCREW, FLAT
68 |60482-17 2 Akl SET SCREW. SOCKET
69 |60482-18 1 MRSl ADJUSTMENT SCREW, SOCKET
70 [60482-20 1 |ZERRAIEEE SPRING, ANTI-SPIN
71 |60482-22 1 hEBESHI LA ADJUSTING RUBBER, OIL
72 |60482-24 1 |#FEiREgSRL SCREW. SOCKET M3X6 W/SEAL
73 |60482-04 1 |#F ik NEEDLE GUARD
74 (31092 9 |HvLXERMIUIE BOLT, SOCKET M4X10

_30_




H<EAR A= 7 B3{%(-28BL)/Rotary hook shaft timing mechanism(~28BL)

" e mEa / For Supply parts "

_3]_



H<EEA

—

227 BA{%(-28BL)/Rotary hook shaft timing mechanism(-28BL)

NO.| BRES ([#&E LT PARTS NAME
PARTS NO. |QTY
1 60600 1 [Hhvxd HORIZONTAL HOOK BASE. R
2 60295 1 |EEBARBEASIL(LE) BUSHING, U
(3 60533 1 |hwtxesqF DRAIN PIPE
~ 60267 1 | TERTY T () BALL BEARING
5 60243 1 | FE@EDA AL —0 OIL SEAL
6 60259 1 AT HEG RETAINING RING, INTERNAL C26
7 60262 2 |F—TFr—@x7y) 5. F) BEARING
8 60603 1 |[ATERTYLY BALL BEARING
9 60602 1 |A—T+—x 8> PIN
10 |60253 1 |[H<eE SHAFT, ; H/HOOK
11 [60290 1 | =T+ —sF¥r—0) GEAR. S ; OP-SHAFT
12 |18028 2 |A—TF—tEr—uiE SET SCREW, SOCKET (CP) M5X5
13 |60256 1 [H<sEve—0N) GEAR, S
14 118028 2 | hE¥r—(NiE SET SCREW, SOCKET (CP) M5X5
15  |60604 1 (HE@RTFY2 YT BALL BEARING
16  |60258 1 [HYEBRIT OIL PAN, : H/HOOK SHAFT
17 137509 2 |AR#MBZIHIE SCREW, M5X6
18 |60269 1 | FT8#Xr—(H) LOWER SHAFT GEAR ASSY
19 [60270 1 | F8#Ivlv— WASHER
20 |60267 1 | FEx7Yy> 4 @ BALL BEARING
21 |60264 1 {T&8RFPY T RS — LOWER SHAFT HOLDER, BR
22 . |60266 1 | TFERPYTHRILT—0 s O RING
23 |60243 1 | FEART7YTHRNA—~F 1)L —)L |OIL SEAL
24 |37229 3 |TFTER7YTHELAL SET SCREW, SOCKET (CP) M4X5
25 137210 3 | TE8RFPYLH ST —it SCREW, FLAT M4X6
26 60271 1 | ALEEHS— COLLAR, H-HOOK
27 |28076 1 |BviEHS—ELL BOLT, SOCKET M6X18
28 |s0281 1 |F—T+—& OPENER SHAFT
29 |60282 1 |F—TF—ams OIL WICK. 80
30 |B142274 1 |SHEFILE RUBBER CAP, 4.2
131 |60288 1 |F—T+—HEERL—IIL ADJUSTING GUIDE RAIL, OP
(32 |60278 1 |F—Tr—BEEey ADJUSTING PIN, OPNER
33 |60291 1 |F—TF—am¥r—153E8) GEAR BASE ASSY, OP
34 18420 1 | F—T+—¥r—t L8025 O RING, 10
35 27170 2 |F—Tr—s¥r—taik SET SCREW, SOCKET (CP) M5X6
36 [60251 2 | F—Tr—sEIEHREShLL SET SCREW, SOCKET (CP) M3X6
37 |[60260 1 1A LUBRICATION SHAFT
38 |60601 1 |[A=xamersy OIL TANK, H-HOOK BASE
39 (60357 1 | AL EBI 47 PIPE
40 (18349 1 [htgxhl BOLT, SOCKET M3X6
41 |60261 1 |[HvEnEAS)L BUSHING. :LUBRI. SHAFT
42 |60255 1 |ATLERI AN —)L OIL SEAL
43 |60244 1 |1AREEL—FuFD SHEET PACKING
44  |27174 9 |[hevxEHREIE BOLT. SOCKET M4X1i0
45 160279C 1 |[F—TF+Em{TE(8) SETTING BRACKET ASSY, OPENER
46 |60279 1 |[FA—TF+—miIE SETTING BRACKET, OPENER
47 160286 1 |A—T+—p OPENING ARM
48 |60287 1 |[A—TF+—mE > PIN
49 160276 1 |REV T —2A—T+— OPENER, BC
50 4839 1 [FA—TF+—xEEitoig RETAINING RING, E4
51 37269 2 |A—TFF—EfteLt SCREW, M3X6
52 |60241-01 1 |[AeAR—H—(0.3) SPACER, 0.3 ---vreerrermanenneienieeanaaen. t=03
52 |60241-02 1 |[ATARR—H—(04) SPACER, 0.4 «---vvmmneenrennmurraneieeaneeenn, t=04
52 60241-03 1 jJ?X'\“—‘*j’—(O.S) SPACER, 0.5 «--cvrreiiteiiiiiicceiiiiianenneeens t=05
52  160241-04 1 |[HTAR—H—(0.2) SPACER, 0.2 =rsevmrerinsmmmmeereaeencnns t=0.2
53  [60482 1 |5 < ROTARY HOOK ASSY., W/BOX : B891
54 60240 1 |7RE> BOBBIN, 1.6
55 38124 2 |h=wxt&i1k BOLT. SOCKET. M6X25
56 |60252 1 | AREELRLAS— ECCENTRIC COLLAR
57 |60245 1 ([ PREBETY— WASHER
58 60273 1 |F—TFr—smamrrms OIL WICK. 50

_32_




HTEZ A 3% BA{%(-28BL)/Rotary hook shaft timing mechanism(-28BL)

" 6@sAmma/ For Supply parts “




DR A2 7 BA{%(—28BL)/Rotary hook shaft timing mechanism(-28BL)

NO.| BAES HE| @B PARTS NAME
PARTS NO. |QTY
<HHHRES& <For Supply Parts>
59 |60482-04 1 | 8FER NEEDLE GUARD
60 |60482-12 3 |IRBBALFHHRL SCREW
*1 60482-13 1 |HFER&GEHRL SCREW, SOCKET M3X6
62 |60482-14 1 |fBFidEh TENSION SPRING
63 |60482-15 1 |BFERLHESRC ADJUSTMENT SCREW. FLAT
64 |60482-16 1 |BFEhiEsHhl SCREW, FLAT
65 |60482-17 2 |AFEiEHBRL SET SCREW, SOCKET
66 |60482-18 1 'Rl ADJUSTMENT SCREW, SOCKET
67 |60482-20 1 |Z=ERBhik(E4s SPRING, ANTI-SPIN
68 |60482-22 1 BT A ADJUSTING RUBBER, 0OIL
69 |60482-24 1 | #HEFERBSHRL SCREW, SOCKET M3X6 W/SEAL

—_AA




S8l - T #hBA{&/Vertical shaft and lower shaft mechanism = 1

w
T



SLHh- T EhBI{E / Vertical shaft and lower shaft mechanism

FHASLEDL

BRES |BE AE ) PARTS NAME
PARTS NO. |QTY
60328 1 | FERAIASIL BUSHING. F :L-SHAFT
60484 1 [TFTEAZILEN/SNATS PIPE, 4
60326 1 | F&hA )L — L@ OIL SEAL
60368 1 | FEAZL(E) BUSHING. B :L-SHAFT
60327 1 | FeA 1 ILS—)L3E) OIL SEAL
60268 1 | TFEhsiE LOWER SHAFT
60329 1 [FT&##F(3xR)48 LOWER SHAFT COUPLING ASSY
60329-03 1 | ”RY—=D SLEEVE
60332 2 | Fe#EFibA) BOLT. SOCKET M6X10S
37027 2 (T##EFEB) SET SCREW, SOCKET M6X8.5
60325 1 | TFah(i%) LOWER SHAFT. B
B144875 1 |&:ma0 PLUNGER
BS38268 1 |$&manxysy SPRING, COMPRESSION
BS38442 1 |ggdmzaikhl SCREW, SM6.35X5
60369 1 | TR —y () BELT BULLY ASSY. LOWER
10615 1 |71 —idta SPRING, LOCK LEVER
10616 1 [F7—U—#& LOCK LEVER
10617 1 | FF—y— IR RACHT
10618 1 |FF7—)—phEsd CONNECTING LINK
10620 1 I F7—y—gyr PIN, COTTER
10613 1 (F7——#&E LOCK LEVER SHAFT
10614 1 | F7Y—iRIThBP SHAFT, SPRING
27170 2 I FRLF—Y ik SET SCREW, SOCKET (CP) M5X65
10619 1 [FI—Yy—RTYyo o5 SPRING '
60370 1 | FRNT - =ik BELT SHAFT, LOWER
37026 1 |TFTRILRS#EIEA) SET SCREW, SOCKET (GN) M5X8
37185 1 [ FARANLMSELEB) SET SCREW, SOCKET (CP) M6X6
28043 1 SET SCREW, SOCKET (CP) M6X10

.._36_




$“ohmE }%@{%(-88L)/Lubrication(~88L)

(!

__37__




58 aB8{%(-8BL)/Lubrication(—8BL)

NO.| BRBES (HE m PARTS NAME
PARTS NO. | QTY]
1 60157 2 |CDXA%)LHE OIL WICK. 400
2 60089 1 &M/ 14T OIL PIPE
13 B142274 1| FET LR RUBBER CAP. 4.2
e 60088 1T |BSEA OIL WICK SUPPORT
05 28563 T BSRA L BOLT. SOCKET M5X8
6 60033 1 [#EEE8DzILE FELT
7 60006 1 [ P—LDITILMB) FELT.B
8 60005 1 | P—LTIILRA) FELT. A
9 60157 3 |#HEL E8AZILE OIL WICK, 400
10 |60093 1 | 7—LEBREYEZ=—)L/X1F(B) OIL TUBE, 200
11 (60097 1 |UYFPoiE OIL WICK, 250
12 |30750 1 (UYTPARIE CLAMP
13 160035 1 |#ELe8RYEZ—IL(T OIL TUBE, 4390
14 |60036 1 |HELIESKHRY S OIL WICK. 620
15 |60092 1 [7T—ARBRYE Z—)LX1TF(A) OIL TUBE, 480
16 (60087 1 |BELA1TS PIPE
17  |BS14189 1 |&heE TERMINAL
18 160366 T | BRAgEFE—— a7 OIL TUBE, 185
19  |B142274 1 (g FETLE RUBBER CAP. 4.2
20 |60118 1 | L TREASFESE=——n/ 17 OIL TUBE, 150
21 60119 1 | ETEEAMSHmS OlL WICK, 220
22 0148-E 1 5S8R FoxiLb FELT, 3X25
23 [30022-A 1 |84 TRA CABLE CLAMP
24 |60105 1 | EFEBESLITILE FELT, UD ADJUST. BARCKET
25 |60104 1 | L TFTRBAHFETIINFR FELT SUPPORT
26 |37136 1 | L TFTRASGES2zVMNEZILE SCREW, M5X10
127 |BS01328 1 A& 7z)LMBZAS— COLLAR
28 |16287 1 | ETERASGESIIIMNBZ Tvi v— WASHER. PLAIN M5
29 60091 1 | 7—LBHE—— (T OIL TUBE, 380
130 |60367 2 |YRIS3q 2k Y-JOINT
\L»:n ~ |60377 1 [YRSaq o rEZ— 4T OIL TUBE, 40
~132 160249 1 |hwxEE=—)L1T OIL TUBE, 400
33 60248 1 | hTrEMIIE_—NR(T OIL TUBE, 190
34 (60372 1 | TR SPONGE, LOWER SHAFT
35 4223 1 [RR oz SPONGE SUPPORT
36 | 3052 1 | AR CHRA LR SCREW, SM3.5X4.5
37 |BS38735 1 [ TEAILEESTF OIL FEED PIPE
38 (60356 1 (Z4iL8—5&R . PLATE. FILTER BRACKET
39 (60357 1 |8 —ERS47 PIPE
40 |BS38247 1 | 2408~ SUB-TANK
41 (60362 2 | D4RB—TLEE RUBBER CAP
42  |BS44995 1 [Zznbk FELT
43 60361 1 B F PACKING
44 | 8040 2 |EZ— 47550k SCREW, SM3.57X8
45 6603 2 |42 —ERiEHRL SCREW, SM3.57X19
46 (60365 1 | NuRREyO8BEZ— 1T OIL TUBE, 450
47 |BS07876 1 | J4IB— AT Z TUBE CLIP
48 (30625 1 |[EZ—)LXq4IBLYSV T CUSHION CLAMP
49 | 8040 1 |[Ez—n475950F ik SCREW. SM3.57X8
50 (30025 1 |\ ESpnATFo50 Tt Iy v— WASHER, PLAIN L3.5
51  |60374 2 |EBEHE/AUE(TC-150) CABLE TIE
52 |60357 1 | 7—LEBRY /1T PIPE
53  |37209 1 | L TFTERRESSI/LMBALE SCREW. PLAIN M5X12
54 |60527 1 BELAX(TEEEZ— )L (T OIL TUBE. 5
55  [60532 1 [EZ—)LFa1—TJ%x TUBE SUPPORT
56 31207 1 | Fa—-TJXZ Ty v— WASHER, PLAIN M4
.

_38_




50 8 B BIR(-28BL)/Lubrication(-28BL)




HimE SBY{%(—28BL)/Lubrication(—28BL)

NO.| MEEE (BB A PARTS NAME
PARTS NO. |QTY
1 60157 2 |CDAZ LS OIL WICK, 400
2 60089 1 |8 qT OIL PIPE
3 B142274 1 |$8BEEFILE RUBBER CAP, 4.2
3! 60088 1 ASEX OIL WICK SUPPORT
~15 28563 IR Foe:: BOLT. SOCKET M5X8
6 60033 1 |#ErE70k FELT '
7 60006 1 | 7—L7ITJLRB) FELT. B
8 60005 1 | 7—LTIJLMA) FELT. A
9 60157 3 |#EETSEARLER OIL WICK, 400
10 60093 1 [P—LEBRYE Z—L/317(B) OIL TUBE. 200
11 |60097 1 (WY PUB : OIL WICK, 250
12 130750 1 [DUF bR CLAMP
13 |60035 1 | #HELE88BRVE=Z— /31T OIL TUBE, 490
14 |60036 1 | #HETSKBRY: B8 OlL WICK, 620
15 160092 1 | P—=LEBHRYE Z— L1M7 (A) OIL TUBE, 480
16 |60087 1 |BELSNAT PIPE
17  |B141489 1 |$meFE TERMINAL
18 |60366 1 (#BBFE=——(T OIL TUBE, 185
19  |B142274 1 |mgFErTLig RUBBER CAP, 4.2
20 60118 1 [ ETFTEHASGEE——N/17 OIL TUBE. 150
21 |60119 1 | L TFERESEmS OlL WICK, 220
22 | o0t48-E 1 ({SH#EF oL FELT, 3X25
23 |30022-A 1 |1 78x CABLE CLAMP
24 |60105 1 | EFEHRHSITILE FELT. UD ADJUST. BARCKET
25 160104 1 | L TFRAHSIIILMEA FELT SUPPORT
26 (37136 1 | L TFERHET7LMEA L SCREW, M5X10
27 |BS01328 1 |FBASE 7T ILNMBZ HS— COLLAR
28 16287 1 | ETERAHSIIMEZA Ty +—  [WASHER. PLAIN M5
29 |60091 1 | P—LEmE=—— a4 OIL TUBE, 380
{30 [60367 2 |YEIS3qk Y-JOINT
31 |60377 1 | YRS e =— 8T OIL TUBE, 40
“>»32 160249 1 |BREEE=—NqT OIL TUBE, 400
33  |60620 1 | A&/ IEZ— (T OIL TUBE,170
34 (60372 1 | TR SPONGE, LOWER SHAFT
35 4223 1 | ARV SPONGE SUPPORT
36 3052 1 |ARCEZE SCREW, SM3.5X4.5
37 |BS38735 1 | TFTEAZILER)E®F OlL FEED PIPE
38 |60356 1 |48 —8K PLATE, FILTER BRACKET
39 60357 1 | Tans—ERA(7 PIPE
40 [BS38247 1 74— SUB-TANK
41  |60362 2 |4 A—T LR RUBBER CAP
42  |BS44995 1 [k FELT
43 |60361 I F: L2y VAT PACKING
44 8040 2 [EZ—nnq7BLyss 71k SCREW, SM3.57X8
45 6603 2 | D4)L8—84E SCREW, SM3.57X19
46  |60365 1 | NuKBEI88E —— L1 F OIL TUBE, 450
47 [BS07876 1 | Dqs—naTigz TUBE CLIP
48  |30625 1 |[Ex—nnq7BmLyss o CUSHION CLAMP
49 | 8040 1 |[EZ— (T8 LIS Tt SCREW, SM3.57X8
50 |30025 1 [ EhRATH55 Tk Ty v— WASHER, PLAIN L35
51 60374 2 |&%E /A R(TC-150) CABLE TIE
52 |[60357 1 [ T—LBBREY /1T PIPE
53  |37209 1 | EFERHESTILNEZ L SCREW. PLAIN M5X12
54 [60621 1 |hetEE=—uiq7 OIL TUBE.500
55 [60527 1 |BELITERE=— L5407 OIL TUBE, 5
56 |60532 1 |[Ez—nFa1—TJxx TUBE SUPPORT
57 131207 1 | Fa—-IJXZ Tyl v— WASHER, PLAIN M4
lss  |BS11308 1 |a—Fhs— CORD HOLDER

_40_




%% BH{% /Bobbin winder mechanism




%% BY{% /Bobbin winder mechanism

NO. | BRES |3E e PARTS NAME
PARTS NO. |QTY

1 BS25420 1 [RE B BOBBIN PRESSER. R

2 BS25413 1 | REV A EER) BOBBIN PRESSER SHAFT ASSY

3 B062400 1 |FEEFL A —ibdl SCREW. PAN M4X8

4 B026040 1 [HBELAA—1EDvsr— WASHER, PLAIN 4

5 BS25790 1 [HR&EHZITED) B-WINDER SHAFT BRACKET ASSY

6 60222 1 |s=msm BOBBIN WINDER SHAFT

7 B048060 1 | REEFENIEHER RETAINING RING, E6

8 BS23651 1 [F&Epamitl SET SCREW, SOCKET (FT) M6X6

9 BS25417 1 |&R&EEThH SPRING

10 |BS25418 1 |k&EZRLER SPRING

11 |BS25409 1 |Fsat BOBBIN WINDER SHAFT

12 |BS25410 1 |fssxs BOBBIN WINDER WHEEL

13 |BS25789 1 | REET LG BUBBER RING, 29

14 |B012400 2 |HR&EZ=EIERLC SET SCREW. SOCKET (FT) M4X6

15 |BS51262 1 |IFCY &IFIR DUST GUARD PLATE, L

16 |60216 1 |R&EBEAyAA—RL BOLT. SOCKET M5X35

17 |B025080 1 |R&EEHBMT VI v— WASHER, PLAIN S 8

18 4135 1 | H&EEZIySA—FUh NUT, 1 M5

19  |BS25478 1 |HRYPYAR KNIFE

20 |B062680 1 | HRYPYAXERL SCREW. PAN SM4.37-40X6

21 (35994 1 [REPYARE Y PIN, SPRING 2

22 |BS38736 1 [ HREEHFED BOBBIN WINDER TENSION ASSY

23 |37229 1 |REF&EILE SET SCREW, SOCKET (CP) M4X5

REOHBE{F/Tension release mechanism

’|No. BEEE (¥E X3 PARTS NAME
PARTS NO. |QTY
1 60150 1 |RBUESEER) THREAD FLOAT LEVER ASSY
2 6015001 1 | HRBLESS THREAD FLOAT LEVER
3 60195 1 [REBLERFEEY NEEDLE ROLLER, 6X25
4 31021 1 | RBLESAERRL BOLT, SOCKET M6X16
5 60149 1 [ RPBLLA—ER{TITE LEVER SETTING PLATE
6 38042 2 | REBLLA—E{TEIE SCREW, FLAT M4X12
7 60147 1 | RBLLA— THREAD FLOAT LEVER
8 60144 1 |RZUB THREAD FLOAT PLATE
9 B120263 1 |RBLLA—BRLE SHOULDER SCREW, SM4.37
10 [60145C 1 | RBHALVL/AFEYE SOLENOID ASSY
11 |60146 1 | R2LYL/AFRTITHIR SETTING PLATE. SOLENOID
12 |37134 2 |%ZFLSOLERERIE SCREW, M4X8
13 (31207 2 |RBLYL/AFBERT Y v— WASHER, PLAIN M 4
14 |60535 1 | REB2HOLYL/AFRIR BRACKET, :SOL
15 130075 2 IRBLIL/AFRIRE BOLT. SOCKET M4X8
16 [31208 2 |RIFiRLET Y e— WASHER. SPRING 2-4
Gots| { U (SEEA Y

o v i r (7. [

_42_




HUIYBH{Z(-8BLC)/Thread trimmer mechanism(-8BLC)




YUY BH{%(—8BLC)/Thread trimmer mechanism(-8BLGC)

PARTS NAME

NO.| MaBES |HE LS
PARTS NO. |QTY
1 60303 1 |ARARZTE SUPPORT BRACKET. F—KNIFE
2 8031 2 |EEARIE SCREW, SM2.38X4
3 60302 1 |BEAR FIXED KNIFE
4 60304 1 | @ Ax SPRING, THREAD HOLDING
=5 8031 2 | B R1E SCREW, SM2.38X4
6 27178 2 |BERAREE BOLT, SOCKET M5X25
7 16287 2 |EEARZBALET Y — WASHER, PLAIN M 5
8 60294 1 |EREIARSEY DRIVING KNIFE SHAFT
9 60292 1 |BEEpAR DRIVING KNIFE
10 118349 2 |BEARE BOLT, SOCKET M3X6
11 131111 2 |EEEAR DY e— WASHER, PLAIN M 3
12 |BS21775 2 |EEEAREAS—($8) SET SCREW COLLAR ASSY
13 |60544 1 |EB#AREAR DRIVING KNIFE ARM ASSY. A
14 [27174 1 |EBEARB AR BOLT. SOCKET M4X10
15 60300 1 |3 A BB DRIVING KNIFE ARM ASSY. B
16 |31092 1 |EEEAREGERL BOLT. SOCKET M4X12
17 (60293 1 \BBAREE DRIVING KNIFE CONNECTION
18 4835 2 (EEEhARERIEOHEG RETAINING RING. E3
19 60305 1 (RUYUL /(K THREAD TRINNER SOLENOID
20 |60306 1 (RPYVYL /AFER{TIR SOLENOID SETTINGPLATE
21 |27174 2 ROy /q4K1E BOLT. SOCKET M4X10
22 31208 2 |RYYYL/ARIERTY T Ty »— |WASHER, SPRING 2-4
23 |60151 1 |REFL—TGROYIYL/AFRA) TUBE, 120
24 28031 1 [ROYYL/AFERFRIE BOLT, SOCKET M6X14
25 |28578 1 [REIVL/ A FRERIE T Y v — WASHER, SPRING 2-6
26 |60298 1 |BEEARTZDE DRIVING KNIFE ARM
27 34008 1 (BBEAREDZEFEARL BOLT, SOCKET M4X14
28 814502 1 BB ARFEAZEO—F5— ROLLER
29 | 814503 1 {Ehit & FeboHis RETAINING RING, EXTERNAL 4
30 (60307 1 [HRBYHA THREAD TRINNER CAM
31 |31092 3 |RBYbLE BOLT, SOCKET M4X12
32 35952 1 | RyYFERFS TERMINAL BLOCK, ARM
33 (35971 1 [ RyRiEF&EE SCREW, M25X12




£ UYRS{%(-28BLC)/Thread trimmer mechanism(-28BLC)

<28BLC X®A / For the left side of 28BLC>

10—-@

1M—=

_45_



%Y BE{Z(—28BLC)/Thread trimmer mechanism(—-28BLC)

-

(

NO.| MRES |BHE A PARTS NAME
PARTS NO. |QTY
1 60303 1 [EARRTA SUPPORT BRACKET, F-KNIFE
2 60302 1 |BEAR FIXED KNIFE
3 8031 2 |EEAXL SCREW, SM2.38X4
1 60304 1 | %RBEAR SPRING. THREAD HOLDING
15 8031 2 | HREBE AR SCREW, SM2.38X4
6 27178 2 |EEARRE BOLT, SOCKET M5X25
7 16287 2 |BEEAREZEELED Y — WASHER. PLAINM 5
8 60294 1 |ERShAR Sl DRIVING KNIFE SHAFT
9 60292 1 |ERgAR DRIVING KNIFE
10 {18349 2 (EREjA X4k BOLT. SOCKET M3X6
11 [31111 2 |BBEARILE Ty v— WASHER, PLAIN M 3
12 |[BS21775 1 |EEARBMHAS—EE) L SET SCREW COLLAR ASSY
13 |60635 1 |EEHAREHS—TF SET SCREW COLLAR
14 |B014680 2 \EREjAREGHS—IE SET SCREW ,SOCKET(CP) SM4.37
15 |60610 1 | RYYVUL /FERGEE) THREAD TRIMMER SOL., ARM COMPLETE
16 |27174 1 |RUVL/(FBLLE BOLT, SOCKET M4X10
17 |60611 1 [BREIAZY> H(A) LINK, A
18 4835 1 |BEEARER I RETAINING RING, E3
19 [60612 1 |B&Hhl SHOULDR SCREW, M6
20 (60613 1 |EREARBED)E DRIVING KNIFE ARM ASSY, D
21 4835 2 |EREpAREZ IO RETAINING RING, E3
22 |B156265 1 |E& WASHER, PLAIN 6
23 [60614 1 |BREARY > H(B) LINK. B
24 |60615 1 |EREARBE(C)E DRIVING KNIFE ARM ASSY, C
25 31092 1 |BEB AR L BOLT. SOCKET M4X12
26 4835 1 (BEEIARGES AL AR RETAINING RING, E3
27 |60617 1 |RGYYL /R ER) THREAD TRIMMER SOLENOID COMPLETE
28 |60618 1 |[REF1—TEROYIL/AFR) TUBE, 200
29 |60616 1 (%YYL /(1 FE{tik SETTING PLATE, SOL
30 (27174 2 |RBYvL /MK BOLT, SOCKET M4X10
31208 2 |RYYIYL/ARIERTY Ty %»— |WASHER, SPRING 2-4
27174 2 |HRYYIUL /S ARETRIE BOLT, SOCKET M4X10
33 31208 2 | REBYVL/AFIR{HRIEE R ER WASHER, SPRING 2-4
34 (60298 1 |BEEARIEDE DRIVING KNIFE ARM
35 34008 1 BB ARESERRL BOLT, SOCKET M4X14
36 8145-02 1 |EBEARESED—5- ROLLER
37 | 8145-03 1 |BBEARESEL A RETAINING RING, EXTERNAL 4
38 60307 1 | HRYYHLA THREAD TRINNER CAM
39 (31092 3 |&RYWHhLab BOLT, SOCKET M4X12
40 35952 1 | RyRirzs TERMINAL BLOCK, ARM
41 (35971 1 [RyRRFE I SCREW, M2.5X12
42 (30625 1 | Oviavsse CUSHION CLAMP
43  |B144075 1 |9vyiavsH3o St BOLT, SM3.57
44 130025 1 |(DvyiarvosSoFikoys v— WASHER, PLAIN L3.5

_46_




% 5 FP{%(-8BL)/Thread tension(—8BL)

_.47._



R FB9{%(-8BL)/Thread tension(—8BL)

NO. | BSES |2 9% PARTS NAME
PARTS NO. [|QTY

1 60134 1 |E—5F8 TENSION ADJUSTING STUD. 1ST

2 20224 2 |E—@Fm TENSION DISC

13 20226-01 1 |iBEEATYYT TENSION SPRING

4 20225 1 |gs—8\FFvr NUT

5 60133 1 |SE—FEF LB THREAD HOOK. 1ST

6 60136 1 |FEFH&RGE) TENSION PLATE ASSY

7 60391 2 |%BFE TENSION ADJUSTING STUD

8 60135-02 1 [BFELRAER THREAD GUIDE

9 B145446 4 |#HFm DISC. : TENSION

10 |B159805 2 |A—m DISC PRESSER., : TENSION

11 [BS07490 2 |BEERTYLY TENSION SPRING

12 |B149566 2 |RBFLIYNL TENSION NUT

13 60510 1 | EFERALET THREAD RETAINER

14 (37288 2 | XFEEARLEITLE SCREW, TRUSS M4X5

15 |10694 1 | —&Em TENSION SPRING GUIDE ASSY

16 |B118319 1 |Z&Emithl SCREW, SM2.38-56X6

17 [19512 1 |RBFE TENSION ADJUSTING STUD. S

18 [10689 1 |&%5IATY> 4 THREAD TAKE-UP SPRING

19 |19534 1 |a—Lybuk TENSION NUT

20 60141 1 | RESHIR TENSION RELEASE PLATE

21 |B112712 2 |REHERESERL SHOULDER SCREW, SM3.57

22 |60148 2 |REBHREY SHOULDER PIN, TENSION RELEASE

23 (60143 1 |RESHHLE VL PUSHER PIN, TENSION RELEASE

24 |20226-02 1 |REHBLRTYLY SPRING

25 60142 1 |REHHLE Y BFHvb NUT, CAP M4

26 4137 1 |REHBLEVARATVH NUT, 1 M4

27  |10690 1 [R5 STOPPER

28 |B062670 1 |R5I2RATYL T R2ITiERL SCREW, PAN SM3.57-40X5

29 |60137 1 | REBFEHS— COLLAR, TENSION STUD

30 37229 1 |REBFEHS—I SET SCREW, SOCKET (CP) M4X5
34629 2 |EBFRIE SCREW, TRUSS M4X8
31568 1 @R THREAD GUIDE, U

33 |34629 1 [EREF(L)IE SCREW, TRUSS M4X8

34 |60534C 1 |ERFCF)4E THREAD HOOK ASSY. D

35 60534 1 |EHREHTCF) THREAD HOOK, D

36 |BS52169 1 |#REAE) THREAD CLAMP COMPLETE

37 |BS48761 1 |&tfimx THREAD CLAMP

38 |BS49530 1 |8 REARLIETL SPRING COMPRESSION

39 |B112301 1 |B4al 1/8x40 SHOULDER SCREW, SM3.18

40 60140 2 ([@E&B(T)iE SCREW, FLAT M5X8

41 |28206 2 |B—LybRPys— STOPPER, TENSION NUT

..48_




% A BY{%(-28BL)/Thread tension(-28BL)




% BFBH{%(-28BL)/Thread tension(—28BL)

NO. | MeRES |HE and PARTS NAME
PARTS NO. |QTY
1 60134 2 (E—RFE TENSION ADJUSTING STUD, 1ST
2 20224 4 |E—-HFm TENSION DISC
3 20226-01 2 |iB&EATYT TENSION SPRING
20225 2 |[E—BF+vk NUT
T 60133 2 |E—ETRET THREAD HOOK. 1ST
6 60136 1 [SAF/EE) TENSION PLATE ASSY
7 60391 1 | %RBFE TENSION ADJUSTING STUD
8 60135-02 1 [BAFHREAERA THREAD GUIDE
9 B145446 4 |EFm DISC. : TENSION
10 |B159805 2 |h—m DISC PRESSER, ;: TENSION
11 |BS07490 2 |iBEITYLY TENSION SPRING
12 |B149566 2 | RBAFFAYVIL TENSION NUT
13 |60510 1 | XEBEZ=RLA8T THREAD RETAINER
14 (37288 2 | EXERALEITIE SCREW. TRUSS M4Xx5
15  |10694 2 |—Em TENSION SPRING GUIDE ASSY
16 |B144682 1 ([zsmmi SCREW, SM2.38-56X6
17 |10962 1 [REBAFiE TENSION ADJUSTING STUD, S
18 [10953 1 |[RBIRTY Y THREAD TAKE-UP SPRING
19  [10697 (I [ = e A o T TENSION NUT
20 |60141 1 |55 TENSION RELEASE PLATE
21 [B112712 2 [k 3HIRERHLL SHOULDER SCREW. SM3.57
22 60148 1 | REHRE Y SHOULDER PIN, TENSION RELEASE
23  |60143 1 |%p5HIBLERLE PUSHER PIN, TENSION RELEASE
24 |20226-02 1 |REHBLRATYVY SPRING
25 [60142 1 | REHBLE DR NUT, CAP M4
26 | 4137 1 I REBHBLEABFYE NUT. 1 M4
27 |10690 1 | RTYT 2 STOPPER
28 [|B062670 1 |&RBIZXTYL T2 SCREW, PAN SM3.57-40X5
29  |60137 1 |RBFEHS— COLLAR, TENSION STUD
30 |37229 1 |RBEFEHS—LE SET SCREW. SOCKET (CP) M4X5
‘%1 34629 2 |sEE|LE SCREW, TRUSS M4X8
~®2 |[31568 1 |@EHREHT(LE) THREAD GUIDE, U
33 34629 1 @R (L) SCREW, TRUSS M4X8
34 |60534C 1 |@ER#ET(T)E THREAD HOOK ASSY, D
35 |60534 1 |@REHFCE) THREAD HOOK, D
36 |BS52169 1 |#5REAE THREAD CLAMP COMPLETE
37 |BS48761 1 |#REX THREAD CLAMP
38 |BS49530 1 |#HARAEARBLER SPRING COMPRESSION
39  |B112301 1 |B4all 1/8x40 SHOULDER SCREW, SM3.18
40 |60140 2 |ERE(T)IE SCREW. FLAT M5X8
41 128206 2 |a—LybRbysi— STOPPER, TENSION NUT
42  |60630 1 | RBFRE TENSION ADJUSTING STUD, L
43 (10952 1 [REHEREV(R) SHOULDER PIN L, TENSION RELEASE

__50_




R XA v FBI{F%(—FL)/Knee switch mechanism(-FL)

15

— ¢ \ n.w x/\
OMOO w ™~ ,

FHAAvFRI{EZ(BT)/Manual switch mechanism(-BT)

_51_




B X A9 FB{ZE(-FL)/Knee switch mechanism(-FL)

NO.| B&ES |HE e PARTS NAME
PARTS NO. |QTY
1 60390C 1 |BEXAyFHvk KNEE SWITCH ASSY
2 B142026 1 1R yFE{FHTE KNEE SWITCH SHAFT
3 B142027 1 [ R yFERFITES BRACKET. :SHAFT
; B100463 1 | R UFER{FTELERL BOLT. SQUARE SM7.94-18X13.5
5 B114967 1 [ AAYFRFHEI Y/~ STOPPER. :K-LIFTER PLATE
6 B110087 1 | AT E{FIFEL BOLT, SM5.95-28X8
7 BS07027 1 | ROy FE{T TR SETTING PLATE. :K-LIFTER SW
8 B062401 4 [RAyFEFHRIERL SCREW. PAN M4X10
9 B025040 4 N ZAIFERFHIRD v 2—(A) WASHER, PLAINM 4
10 |B028040 4 | RAYFERFITHRT Y +—B) WASHER, SPRING 2-4
11 [B02t400 4 (RAyFEUT TR NUT, 1 M4
12 {60390 1 | BRAvF () SWITCH & CORD ASSY
13 |60390-01 1 [BRRAYFE L E) FOOT SWITCH ASSY
14 |B220077 1 |38 —H/N— 6P PLUG COVER, #14
15 [B143522 1 |3xo42—(P) 6P NYLON CONNECTOR
16 |B149799 1 )\ &FENAVK , BEAD BAND, S
17 |B034425 4 [BRRAyFEfFHERBL WOOD SCREW, FLAT M4.1X25
F B8R vFBY{E(-BT)/Manual switch mechanism(-BT)
NO.| ZB@ES [HE E - PARTS NAME
PARTS NO. |QTY
1 60177C 1 | R yFtyb SWITCH ASSY
2 60177 1 | RAYFH/R— SWITCH COVER
3 60175 3 | AL UF(UB-15KKS1N) SWITCH, UB-15KKS1N
4 60176 2 | AL YFUB-15KKSTM) SWITCH, UB-15KKS1M
5 60184 5 [L>X LENS
6 60170-01 1 | LAER><—5 QR PUSH BOTTON MARK, QR
7 60170-02 1 |[#|LBE<T—45 CD PUSH BOTTON MARK, CD
8 60170-03 1 ||LEEr<—2 BC PUSH BOTTON MARK, BC
9 60170-04 1 (#LAEF~<—5 HS PUSH BOTTON MARK, HS
10 |60170-05 1 ||BLRE <—5 PC PUSH BOTTON, PC
1 60183 5 |[fLARE> PUSH BOTTON
12 60181 1 | RAYFT—TILA) HARNESS, 1050
13 |BUB5054 1 BRI 4E 8P CONNECTOR : XHP-8
14  |BU04230 8 |#HEEBIRIEEY CONTACT : SXH001TPO6
15 [60185C 1 |IBTRAYFr—T1 HARNESS ASSY, A
16 [60199C 1 | ROYYL/AFET—TILER) HARNESS ASSY. E
17 |BS03815 1 |axs948—Hs/s—12P CONNECTOR CAP. 6
18  {B153969 1 |3Ro5—12P NYLON CONNECTOR. 12P
19 ]30750 1 |[&FESUR FASTENING BAND
20 |60178 1 | RAYFh—iR SWITCH COVER PLATE
21 |37288 2 |RAyFH/R~—1t SCREW. TRUSS M4X5
22 160204 2 |RA9FH8—kik BOLT. SOCKET M4X6
23 (31207 2 | RAIFhNR—kiETvi v— WASHER, PLAIN M 4
’

...52_




Ze [EB§{% /Air presser mechanism

e

WX TFIOF T —2BY{FR(-FL)/Presser foot actuator mechanism(-FL)

..53_



22 [ BY{% / Air presser mechanism

PARTS NAME

NO.| MmES |HE e
PARTS NO. |QTY

1 60392 1 |EEfEvNaE) SOLENOID VALVE SET, 4

2 60387C 1 | BRAFOQ@RIEEE) SOLENOID VALVE ASSY. 4

i 60387 1 | BHF@E-24V) AIR MANIFOLD ASSY. 4
\_9 60387-01 4 \BEWH SOLENOID VALVE

5 6038702 8 |EHFIERL SCREW. M2X20

6 60387-03 4 |H R NA05P-G) GASKET

7 60387-04 1 |Z7w=d—)LF4(MFS4) AIR MANIFOLD. 4

8 30720-03 6 |[FS5T(A958) PLUG

9 60387-05 3 (@gFn JOINT. A

10 |60387-06 2 |#FB JOINT. B

11 |60396 1 |axo45448 CONNECTOR ASSY. 4

12 |60387-12 2 |BqLY— AIR MAFLER

13 |BS09228 1 |=wFILA) NIPPLE. 1/4X1/8

14 |BS09318 1 [L¥Far—5— INTEGRATER

15  }60387-13 1 |=v7ILB) NIPPLE, B -

16 |60387-14 1 |R—JLS7J BALL VALVE

17 |60387-15 1 |ZyF ) NIPPLE, C

18  |60387-16 1 | ElHITHiR SETTING PLATE, VALUE

19 |60387-17 4 |BHIFILHLL SCREW, M3X38

20 31208 4 |BHEAFLERNDY v— WASHER, SPRING 2-4

21 |31207 4 BEFLEFIY v— WASHER, PLAIN M 4

22 |10734-24 2 |EHFET TR WOOD SCREW. M4.5X20

WA 70F 1T —42B{%(-FL)/Presser foot actuator mechanism(-FL)

NO.| BRES |HE| e PARTS NAME
PARTS NO. |QTY

1 60172 1 |FLYU A —(38) CYLINDER ASSY

2 60172-01 1 |FLY oA — CYLINDER

3 60172-02 2 |@F JOINT

4 60172-03 2 |FLIYY A —ikfal BOLT, SOCKET M5X45

5 60174 1 |[FLa A —i8Lhl SCREW

6 28070 1 |FLUY A —Bhl+yk NUT. 3 M8

7 60169 2 |FLBNq4BQ>Fa2—7 AIR TUBE, 870

_54_




_55_.

1= G &/Accessorise




<12 S B8{%/Accessories

NO.| BmES |HE RE PARTS NAME
PARTS NO. |QTY
1 1872 1 |RBLYF(.5MM) HEXGONAL WRENCH. 1.5
2 70176 1 [RALYF(2MM) HEXGONAL WRENCH, 2
3 11969 1 |RABLUFE5MM) HEXGONAL WRENCH, 2.5
11487 1 |RALYFEMM) HEXGONAL WRENCH, 3
jﬁ 15571 1 [RBL2FEMM) HEXGONAL WRENGCH, 4
6 - 1870 1 |RALUFBMM) HEXGONAL WRENCH., 5
7 8118 1 |FS14/3—(X) SCREW DRIVER, L
8 8120 1 |FSA4/8—() SCREW DRIVER, M
9 8121 1 |ESA4/3—0UN) SCREW DRIVER, S
10 8180 1 |[+FRF5A0/8— SCREW DRIVER, PLUS
11 |11885 2 leue HINGE
12 |B143910 2 |E2CR T L RUBBER CUSHION
13 |BS53188 2 |a—+—214B) CORNER SUPPORT
14 |B148890 2 |a—+—2F ) HEAD CUSHION
15 6055 6 |ETFitikbgT NAIL
16 110748 1 | ABRLUF DOUBLE WRENCH
17  |B154702 1 |F14nass OlL TANK
18 8125 1 BEL OILER
19 8132-B 1 |Eas ACCESSORY BAG
20 |60386C 1 JERTED OIL PAN ASSY
21 |60386 1 |®B=2T OIL PAN ,
22 {PL-09 1 (P—ZSX)L LABEL, GROUNDING
23  |15082 1 |BUA POLY OILER
24 [15081 6 |HFITERH Tl WOOD SCREW
25 |N0122B 1 |#f DPx17 #2204 A Y)) NEEDLE ASSY. DPX17 (#22)
26 |BS53190 2 |FRERERT L[EIEE SPAGER, C-SUPPORT
27 |BS53189 2 |[A—F—S T LEE SPACER, H-CUSHION
28 |60478C 1 [ERETE) KNEE LIFTER ASSY
29 |60478 1 |BELiFEE BRACKET, KNEE LIFTER
30 |B104619 1 |BRLEIFII T KNEE LIFTER BAR
*1 |BS34756 1 |BR&T KNEE LIFTER PLATE
2 |B114967 1 |BYTAby/— STOPPER, :K-LIFTER PLATE
33 |B110087 1 |EEsTit BOLT, SM5.95-28X8
34 |BS31885 1 |BEHTH/NR— COVER, |K-LIFTER PLATE
35 |BS25783 1 |BLITF#EFETH SPRING
36 |B017081 1 |[BRETFEFEERLL BOLT. M8X16
37 |B100477 1 |BEBRTE HEAD REST
38 35254 1 |#R3Itvhk COTTON STAND ASSY
39 {60240 3 ;RE> BOBBIN
<-8BLCH> <For —8BLC>
40 {60302 1 |BEAR FIXED KNIFE
_ . 1. _I<-28BLH> <For —28BL> A
38 |BS29853 1 [RiItvk COTTON STAND ASSY
39 60240 4 |RE> BOBBIN
41 160699 | 1 |ARAHELLEIL SCREW DRIVER.HEXGONAL2.5
<-28BLCHR> <{For ~28BLC>
40 [60302 2 |BIEAR FIXED KNIFE
<{-8BLC(-28BLC)-BTFL-CD-DSH> <For ~8BLC(-28BlL.C>BTFL~-CD-DS>
42 130625 1 \oviavosy 7 CUSHION CLAMP
43  |60374 T VAWIN CABLE TIE
44 |60012 1 |3a—FKHnR— CORD COVER
p—

._56_




o

[}
P

© SEIKO SEWING MACHINE CO.LTD.

11-3, Imado 1-chome, Taito—ku, Tokyo 111-8534, Japan
TEL:+81-3-3872-6173,4(Overseas group)

FAX:+81-3-3873-6596 _
E-Mail:seik0001@tctv.ne jp !%
URL:www tctv.ne jp/seik0001/ i

Psrts No. PB99400 (062001,



